IHIGHLINE
SALEMASTER

1995

Assembly-Operator
- Parts ilanual



High-Line Momifacruring Bale Pro (;'GOF>

Warranty

High-Line Mfg. Inc. warrants its products to the original owner for a period ot two vears
from date of purchase, subject to the following provisions:
«1st year Parts & Labour
«2nd year Parts Only
« All matters related with the warranty of products must be handled through an
authorized High-Line Manufacturing decaler.
» Any labour subject to warranty must be authorized by a High-I.ine Mfg. inc.

Representative, before work is started.

« Machines used for rental, custom work, industrial or construction use will be warranted

for a period of 30 days from date of purchase. (Parts and Labour)
» Wartanty will be void 1f any component of this machine is altered or modified in any

way, unless written permission is given by High-Line Mfg. Inc.

» High-Line Mtg. Inc. will not assume any responsibility for whatever dumage may occur

to equipment to which this machine may be attached.

«Warranty terms and conditions are subject to provineial and state legislation,



High-Line Manufacruring Fersion | Bale Pre

b2

Table of Contents

o Table of COMtCIES ... e e e e e e e e

President’™s MESSAZE ...oui ittt

Safety Precaulions. ... vviivisiirensisen i

COnErOIS .o e e e e e

o MBINIETIANCE ..ottt s et et emes e emms et ettt e eee e

Operating Instructions...........cccoveennee

Assembly & Installations............ccooooeiieerriien e,
Flall ASSemblY ..o e e
Right Feed Roller......c..cver..e.
Left Feed ROILEr oo
Ilall Drum [nstallation........ccooeiieeecc e
Feed Drum Installation ... oo e e
Shield Installation .....c.cveeiernieenrciienrciaen

PTO Extension INStallation ...t eee e

Cart ASSEMDBIY ..o i e e a0 D

Tub on Cart Installation ......coeevviveenrvecrinevicnens s

Hydraulic Layout ........coocoiroonireinr e e

Cylinder ASSCIMbBLY...ccoiiioic e et

PTO ASSEIMDBIY .1t ices i ieesiiiaseet e ievrrasser eeesreasstsssbr s senss sasers e snsssesmessnsranssn
PTO Extension Assembly ...

TTub & Wheel ASSCIMbBLY oo e

SPECITICATIONS e terterrerr i e rar e st et same e ere s saaer e

f660)



High-fine Manuficturing Iersion Bale Pro o666t

2. President’s Message

Congratulations on your purchase of the Bale Pro 6600! Bale Pro, a new
name in livestock feed handling equipment, is manufactured by High-Linc
Manufacturing Inc. A company with a manufacturing team that has over 25 vears
experience in the farm implement industry.

This operatot’s manual has been prepared to provide information necessary
for safe and efficient operation of your Bale Pro 6600. In it you will find safety
procedures, maintenance routines and detailed parts diagrams.

The Bale Pro 6600 was designed for controlied, more aggressive processing
with less bunching. A little time and effort spent in proper maintenance will
increase the performance and durability of your bale processor.

In order to maintain high standards, improvements are made from time to
time. High-Line Manufacturing Inc. reserves the right to make those changes and
improvements when practical to do so without incurring any obligation to make
such changes and improvements on machines sold previously.

Should the need arise, this manual will assist you in acquiring replacement
parts. Should your dealer not have the parts you require in stock, the dealer will
be happy to order them for you. Also if you should find that you require
information not covered in this manual, feel free to consult us or your local dealer.

High-Line Manufacturing Inc. thanks and congratulates you for selecting a
Bale Pro 6600 as the machine of your choice.

Sincerely,

[y 7 :

Raymond J. Bussiere, President

P.O. Box 307, Vonda, Saskatchewan, SOK 4NQ
Phone 1-800-665-2010 Fax (306) 258-2010

2



High-Line Manmgfaciuring Fersion | Rude Pro 660
3. Safety Precautions

WORK SAFELY - FOLLOW THESE RULES

CAREFUL OPERATION IS THE BEST INSURANCE AGAINST AN ACCIDENT

« Keep children and adults away {rom s Never attempt to manually remove debris
discharge area while processing. while PTO ts on. Disconnect PTO before

» Know the controls and what they do. unplugging or adjusting processor.

» Check machine to ensure nothing restricts » Always keep safety PTO shields in placc.

moving or rotating parts. « Relieve pressure in hydraulic lines before
disconnecting lines or performing other

« Ensure PTO is disengaged before starting _
work on the hydraulic system.

tractor,
« Never allow anyone to stand behind

» Never leave fractor while PTO is engaged. X :
processor while loading bales.

« Lower forks to ground after operation.

4. Controls

Before operating the Bale Pro 6600, be sure to review all the instructions and familiarize yourself
with the processor's fcatures.

1. Discharge chute adjustment handle.

For feeding place down and for spreading bedding position up.

Figure 1 Discharge Chute
3



High-Line Manufaciuring Fersion | Bale Pro 6600

-2

Feeder drum height adjustment.

Using the feeder adjustment screws to change height of feeder drum changes the amount of
bite taken from the bale. To avoid unneccessary strain on the mator take care to keep the
drum level,

Figure 2 Feeder Drum

3. Flail drum height adjustment.

Insert flail spacers to raise height of flaii bar. This reduces the amount of bite taken [rom the
bale.

Iigure 3 Flail Drum



High-Line Mamgfocrring Version § Bale Pro 6600

4. Flail drum activated through PTO control in your tractor.

5. Feeder drum and fork lift operated through the hydraulic control in your tractor,

5. Maintenance

Please follow these maintenance steps, to ensure trouble free operation of yvour Balc Pra 6600.

Lubrication

Maintaining proper lubrications is crucial for trouble free operations. Figure 2 shows
eleven which require regular greasing. Table 1 lists the lubrication points and the frequency
greasing.

1. PTO Shaft-front

2. PTQ Shaft-rear

Grease every ten bales.
PTO Extension Shaft Bearing
Grease every fifty bales

L]

PTO Lubrication Points

Figure 4 PTO Lubrtcation



Betle Pro 6600

IFork Pivot shaft-right

Grease every one hundred bales.
Tire Hub-left

Tire Hub-right

Greasing dependent upon travel

Figure 5 Assorted Lubrication Points

High-f.ine Manufocturing Version §
4. Feeder Drum bearing-right
5 Feeder Drum Bearing-left
Grease every fifty hales.
6. Flail drum bearing
Grease every fifty bhales.
T. Fork Pivot shaft-left
1l.  Fork-left
12.  Fork-rnight

Grease every one hundred bales.

6

Figure 6 Fork Lubrication Points




High-fine Manufactiring Forsion ! Buafe Pro 6600

General Fla:}
Flail bolts should be tightened after

the first ten bales then rechecked after Rashing

approximately 200 balcs, Figure 7. If twinc

is not cut from the bale before processing, it

will rap around the flail drum and periodic

removal 18 required to allow free movement

of the flail. 1f a fail requires replacing, also

replace the opposite flait to keep the drum in

balance.

Figure 7. Flail Drum

6. Operating instructions

Successful operation of the Bale Pro 6600 is dependent upon the quality of the bale, height of the
feeder drum, flail guard and the opcrator. The following steps ensure proper operation.

1. Before loading bale, engage PTO drive to check the flail drum if it is operating
adequately. Start feed rollers using the hydraulics and check if the feed rollers turn
clockwise and counter clockwise. If your tractor has hydraulic flow control, alter flow so
the feed rollers rotate at an adequate speed tor the conditions of your bales,

2. To load, lower torks completely and back up to bale slowly, Raise forks until bale falls
tnto the processor. Another bale may be loaded onto the forks while a bale is in the
processor. If a bale 1s oaded on the forks while one is shredded, raise Lhe forks
approximately to a 45° angle to reduce pressure on the hydraulic cylinder lift.
Orientation of the bale during loading causes the hay/straw to discharge from the
processor differently. If the bale is shredded in the same direction as it was baled, the
hay/straw will generally come off in layers. If the bale is shredded in the opposite way,
feeding may be uneven.

3. Before engaging flail drum, check that the forks are not interfering wiih the rotating bale
and position the discharge detlector for your application. For spreading bedding the
deflector is placed up and for teeding in rows the deflector is placed down.

4, When ready. rotate feed rollers in one direction before starting the flail drum. Once the
PTO is engaged, increase engine speed until the PTO rotates at 1100 rpm. 1100 rpm is a
recommended {lail drum operating speed however this varies depending upon the bale
quality, hay/straw type and weather. In most cases the feed drums need to be (uming
periodically to prevent the flail drum from overloading.

7



Hipt=Line Mameftciuring Version { Bale Pro 6606

5. If the feed rate 1s too fast, three items may be changed.

a. Decrease tractor RPM, however make sure the flails remain extended so they
don't "back slap" on the drum. Scvere damage may occur if the flails repeatedly
hit the drum,

b. Raise feeder drum using adjusting bolts on the front and rear side of the processor

(Figure 8 below). This decrcascs the amount the flail penetrates the bale.

c. Raise flail guard bars using spacers (Figure 9). This raises the bale decreasing the
amount the flail penetrates the bale.

In all three ca t allow ] "hack slap” on the drum.

f. If the feed rate is too slow, the same three items may be altered however "back slap” may
occur if the feed rate is too high.

7. If the bale quits turning or straw bunches up onc side, reverse feed drums in opposite
direction and periodically altemmate direction. If the bale is loaded on end rather than on
its side, it is better to keep reversing the feed drums back and forth to prevent spillage.

8. Before stopping PTO, idle tractor down to reduce flail "black slap".

WARNING: Warranty will be void if any component of this machine is altered or modified in
any way, unless written permission is given by High-Line Mfg. Inc.




{figh-Line Manufacturing

Version !

i

Flgur 9

Operating Notes

Bale Pro 661




High-Line Manufacuring Fersion | Bale Pro 6601

10



High-Line Manyfacturing Fersion ! Bate Pro 660t

7. Assembly & Installations
Flail Assembly

--------

S T,

FLAIL LUG E2084

]
e

/ i

IR

R

11



fligh-Line Manujaciuring Version ! Bafe Pro 0600

Double-click to add text.

[tem No. Part No. Description
1 45165  |REPLACED BY 45199 +2 OF E3233
2 45072 |Flail Bushingé 2,52
3 45099  |5/8" x 3-3/4" UUNF GR 8§ Stud
4 45075  [Flail 10 @°
3 45099 5/8" UNF TLocknut .
6 45146 | REPLACED BY 45200 +2 OF E3233

NOTE:If a flail requires replacing, also replace the
opposite flail to keep the drum in balance,




SPLINED HUB 30274
KEYED HUB .32682 , . . . N

\ FLAT BAR E2912 Right Feed Roller

Bale Pro 6600}




High-I.ine Manufacturing Ferston | Bale Pro G5t

Item No. Part No. Description
1 45148 Right Feed Roller 39 1,4%
45155 3/8"x5"x55" belting 4. 145
45156 1/4"x1"x55" Back Plate ¢, $°
B5C0524P  |5/16"x1-1/2" Bolt UNC Gr. 5 o !
LNC05  |[5/16”" UNC Lock Nut .09

LSRN % R |

/

| L{S o) " et a/S (ﬁw)
9s Y /W/ (wfu-‘***B

14



Version | #a!e Pro 6000

Left Feed Roller

.....

BOLT ON EXTENSION
E3033

BOLT 31044

NUT 31176

15



FHigh-Line Mantifereturing Version I Bale Pro a0kt
Item No. Part No. Description
1 45147 [Left Feed Drum Complete 939 €3
2 E3085 Left Feed Roller Lug L5

16



High-Line Manufacturing Version ! Bale Pro 6600

Flail Drum Installation

]
—

FLAIL DRUM TWINE RING E2061

17 ’



High-Le Manufacturing Fersion § Bale Pro 660k

Item No. Part No. Description
1 Omitted
2 Omitted
3 SLNC10 5/8" Stover Locknut ¥4
4 92091 1-3/4" Flange Bearing 4% 4%
5 LNC08 12" Lacknut  » *4
6 C5C1040 5/8"x2-1/2" UNC Carriage Boli f, * ©
7 45089 Flail Drum Mounting Plate 7/ 73
8 45146 Fiail Drum Complete — _
9 B5C0824 1/2"x1-1/2" UNC GR 5 Bolt » 4%
10 C5C1048 5/8"x3" UNC Carriage Bolt | 3%
11 92091 | 1-3/4" Flange Bearing 49 4%
12 SLNC10 5/8" Stover Locknut . ©<
13 45135 Rear Bearing Guard |3 *°

18



High-Line Manufacturing Version | flale Pro 6601
FLAIL ROD MOUNTING TABS E2088

Feed Drum Installation

) s @
HYD MOTOR DRIVE KEY (Q’)
32654 R &



figh-Line Manufacturing

Version !

Bule 'ro 660G

Item No. Part No. Description
1 LNCO8 1/2" Lock Nut '
2 45158 Motor Slide Plate Retainer
3 LNCO08 1/2" Lock Nut
4 92066 [Hydraulic Motor _
5 45124 Feed Roller Motor Mounts
) B5C0840P |1/2"x2-1/2" UNC GR 5 Bolt
7 ~ 45148 Right Feed Roller
- 45147 Left Feed Roller

8 LNC08 1/2" Lock Nut
9 FWO08 1/2" Flatwasher
10 B3C0828  11/2"x1-3/4" UNC GR 5 Bolt
11 FWO08 1/2" Flatwasher
12 B3C0840  |1/2"x2-1/2" UNC GR 5 Bolt
13 [.NC09 9/16" Locknut
14 45159 Ilail Guard Rod
15 B5C0964F [9/16"x4" IINC GR 5 Bolt
16 B5C0828  |1/2"x1-3/4" UNC GR 5 Bolt
17 45123 Feed Roller Bearing Mount __
18 92094 1-3/8" Flange Bearing
19 LNCOB 1/2" Lock Nut
20 AJ127 Feed Drum Adjusting Rod

3i15% 31159 1" ACME Right Hand Nut
21 B5C1624 |1"x1-1/2" UNC GR 5 Bolt

NC16 1" Nut

20



High-Line Manufacturimg Fersion } Rale Pro 6600

v Shickd Installation

A cTuatoR = QAURT
MounT -

21



High-Le Mannfaciring

Iersion f

Berde Pro 0600

Description

Itecm No. Part No.
I 45065 Left Bale Deflector .
2 C5C0824P  {1/2"x1-1/2" UNC GR § Carriage Bolt
3 C5C0824P  |1/2"x1-1/2" UNC GR 5 Carriage Bolt
4 45083 Right Bale Deflector
5 B5C0824P [1/2"x1-1/2" UNC GR 5 Bolt
6 FWOEP 1/2" Flat Washer
7 FWQ8P 1/2" Flat Washer
8 LNCOR 1/2" UNC Lock Nut
9 LNCO0R 172" UNC Lock Nut
10 LNCO8 1/2" UNC Lock Nut
11 LNCO8 /2" UNC Lock Nut
12 45162 Deflector Arm Pivot
13 LLNCO08 172" UNC Lock Nut
14 FW(0gP /2" Tlat Washer
15 B3C0824P |1/2"x2" UNC GR 5 Bolt
16 B3CO0836P [1/2"x2-1/4" UNC GR 5 Bolt
17 45164 Defiector Link
18 B5C0836P |i/2"x2-1/4" UNC GR 5 Bolt
19 « 45160 Detleetor Shield Lever
20 45163 Discharge Deflector
21 FWO8P 1/2" Flat Washer
22 LNCO8 1/2" UNC Lock Nut
23 45119 Detlector Adjusting Bar

B ——

bul\ﬁx}'s - G212
Ru‘a'ae.ua Hoandle - 927127

e éuawc_\.& el

Rcbt

22

4531 bo
@_(}



High-Line Manufacturing Bale Pro 6600

PTOQ Installation




ffigh-Tine Manufaciuring

Version |

Beddee Prey ieith

Item No. Part No. Description
1 Omitted
2 32794 5/16" x 37 Spring Pin
3 82091 1-3/4" Flange Bearing
4 45170 3/8"x3/8"x2" Key
5 NA 1-3/4" LD. x 1/2" Bushing
6 32899 PTO Shaft Exiension
7 [.NC09 9/18" UUNC Lock Nut
8 FWw09 9/16" Flat Washer
9 92031 [-3/4" Pillow Bearing
10 45149 PTO Siub Stand o
11 B3CO%40P  [9/16"x2-1/72" UNC Gr. S Bolt
12 LNC09 9/16" UNC Lock Nut
13 FW09 9/16" Ilat Washer
14 B3C0932P [9/16"x2" 1INC Gr. 5 Bolt
15 32906 PTO Shaft

Eaq11 - &b
qarag -4’ 2
o479 - ? i
= G
4 24 7 5-

24



High-Line Marufacturing Version | Bale Pro 6506

Cart Assembly \

R

g N
O

25



Hiph-Line Mantfacturing

Fersion [}

Item No. Part No. Description
1 B5Cl16120P 1"x7-1/2" UNC GR 5 Bolt
2 NCIZP 3/4" UNC Nut
3 B3C1240 3/4"x2-1/2" UNC GR 5 Bolt
4 R5C16112P 1"x7" UNC GR 5 Bolt
5 B5C2096P 1-1/4" x 6" UNC GR 5 Bolt
6 LNC20 1-1/4 " UNC Locknut
7 LNC16 1" UNC Locknut
8 30230 CLAMP TOP
9 B5C1080 3/8"x5" UNC GR 3 Bolt
10 B5C1680P 1"x35" UNC GR 5 Bolt
11 LNCls 1" UNC Locknut
12 90103 3-1/2" x 16" Hydraulic Cyvlinder
13 LNC10 5/8" UNC Lock Nut
14 LNC16 1" UNC Locknut
15 FWI10 5/8" Flatwasher
16 LW12P 3/4" Lockwasher
17 45060 Double Hitch Tongue -
L8 45081 Axlc Platc and Spindle _
19 45143 Right Fork
20 45142 Left Fork
21 45079 Fork Mechanism
22 45087 Bumper |
23 - UB0848112 37x7” Clamp (1/2” nut not shown)

Bale Pro 661

it 36230
IR a4

NOT SHOWN BOTTOM CLAMP

30231



High-Line Manufucturing Version i Bale Pro 6600

Tub on Cart Installation

S ©




High-Line Mannfacturing

PVersion |

Bole Mo GO

Item No. Part No. Description
l B5CO828P |1/2"x1-3/4" UNC GR 5 Bolt
2 FWagP 1/2" Tlat Washer
3 [.NCOSP 172" UNC Locknut
4 92095 5000 Ib, x 15" Hitch Jack -
5 B3CO412P  11/4" Locknul i
¢ 02028 Slow Moving Sign
7 LNCO4P 1/4"x3/4" UNC GR 5 Bolt
8 FwWo4 1/4" Flat Washer
9 500001 Hose Holder
10 301702 Frame Hydraulic Line Clamps
I LNCO05 5/16" UNC Locknut
12 FW05 5/16" Flat Washer

28



High-FLine Monufaciuring ersion | Dale Pro 660l

Hydraulic Layout

29



fligh-Line Manufociuring

Version |

Aule Fro oo

Item No Part No. Description
1 601217 1/2" Pioneerend ., 36209
2 601003 [3/8"x96" 1/2" MNPT - /2" MIJIC hose -
3 90442 1/2"x108" Steel T.ines ‘
4 90245 3/8"x28" 1/2" FJIC 172" MJIC hose
5 $49FS0808 [90 deg. 1/2" MNPT - 1/2" MIIC
6 90103 3-1/2" x 16" Hydraulic Cylinder ..
7 92066 Hydraulic Motor fE 37020460
8 848FS00810 |1/2" MJIC - 7/8" MORB
9 871FS08  {1/2" FIIC - 172" MIJIC - 1/2" MIIC" Tee
10 90240 3/8"x36" 1/2" I'JIC - 1/2" FIIC hose
I $48FS00806 |1/2" MIIC -9/16" MORB
12 92101 Flow Divider A
13 601034 [3/8"x96" 1/2" MNPT - 1/2" FJIC hose
14 90271 3/8"x42" 1/2" FJIC - 1/2" FJIC hose
Optional | 6ESAO80R062 |Restrictor

HYD MOTOR SEAL KIT
32647
SPLINED SHAFT 32653

30




High-Line Manufacturing Version / Bale Pro 60

Cylinder Assembly

I/H\

- S

-

i
ﬂd pi e
il J
oy

o

sos

31



High-[ine Manufacruring Fersion ] Bule Pra 66
Item No. Part No. Description
1 90844 ClevisCap <&
2 30259 Rod Cap
(‘V 3 90700 Piston

4 90846 1-1/2” Rod
3 90740 Cylinder Tube -
6 900847 5/8 Tic Rod
7 90848 5/8” UUNF Nut
8 90849 Rod Clevis
9 90722 1-14 UUNS Nut .-

2, 10 32268 ScalKit -~ 7

NA 90103 3-1/27x16" 1-1/2” Rod Cylinder Complete :

32

o



High-Line Manufacturing Fervion | Bute Pro 6600

. PTQ Assembly
' 32094

——

E3494

E3493

TRACTOR END 1



High-Line Manufacturing

Version 1 Rale Prao 6aii)

COMPLETE PTO 32906

Item No. Part No. Description
21} 30868 |Push PinSct 13/8” RSN
Push Pin Yoke 113 3a817
3 32897 Cross Journal Set _ 32ps%
4 32863 Outer Yoke 32864
5 32864 Roll Pin for Outer Tube ~~ 428¢5
6 E3493 Outer Tube 3473 '
7 E3494 inner Tube  g344y )
8 32809 Roll Pin for Inner Tube 82867
9 Inner Yoke © 44373
10 32873 Yoke for BO5 ' g 34907
11 (32900 Ball 5/167. 12900
12 |32903 Hub BO5 7 32907
13 32893 Bolt M10x60 c1 8.8 & Nut 22893
14 32901 Grease Nipple, 3499,
15 32904 Complete Shear Bolt BO5 J1d ¥ sa4y
16 32881 Guard Retaining Coltar for Quter Tube & #>
b7 32908 Cone for Outer Tube ;4 % 1404
1B 25009 Bolt «  5aX
19 Outer Shield 12944
20 32910 Inner Shield 9§ * %%
21 32911 Cone for Inner Tube . 3294
22 32888. .. Guard Retaining Collar for Inner Tubet, -©

PUSH PIN SET MACHINE END 32917

Chieens AoF F70
';uﬂwuz)
i for Compte ©

A0

34

328/

93648



High-Line Maaufocturing Fersion f Bede Pro 660X

PTO Extension Assembly

,.—--"‘




High-Line Manufacruring

Fersion ! Bale Pro 660}

%g\;g\&* Qoii5y (a4 alits Sl
Item No. Part No. Deseription
1 901187  [Special Yoke _ 32892
2 901118 Cross Journal Set 346673
3 901119 Yoke for Outer Tube 3796
4 901120 Roll Pin for Outer Tube 12865
5 901168 QOuter Tube With Splined Shaft ¢ > 329kA
6 901136 Guard Retaining Collar for Outer Tube ,  »2¢8/
7 901169 Extended Cone tor Outer tube 32643
8 901137  [Bolt . TAGEA
9 901170 |Outer Shield 3
10 901171 [Inner Shield .. 397
11 901172 Centermg Ring 23256 )
i2 901143 Guard Retaining Collar for Inner Tube ] - Bz L]
B g KEY B

36



37



Flign-Line Manufaciuring Version | Bafe Pro 6o

Item No. Part No. Deseription
1 301008 [SEL6 Spindlc only 12303
2 301011 SE16 Grease Seal 32304
3 301040 [.M603049 Inner cone . 3ad05
4 301009 [1.M603012 Inner cup 72704
3 91700 |1/8 NPT Straight Zerk
6 301007 |H614 Iub & TUIL
7 301006 [WDB12 Wheel Bolt 9/16"  _ 334/
8 301004 [LM48510 Outercup ~ 3329
9 301003 [.M48548 Outer Conc 32300
10 301003 |WA17 Washer 1" IDx 2'0OD *, 32M¥
11 301002 |Castellated Nut 1" 14 UNS 37
12 CP0324  [3/16" x 1-1/2" Cotler Pin
13 301001 DC135 Dust Cap ‘ 33196 .
14 301013 |11Lx156PLY Tubeless i, 3238
16 - |15x8x6RIM

%B‘Zo

fo/017 HOB wity BERRIwWGS 75728

38



High-Line Marnujacturing Fersion §

Specifications

Hate Pro o0l

Recommended Minimum Horsepower Required: 85 HP
Capacity: 6' diameter bale
Height: 90"

Width 100"

Weight 4000 1b.

PTO Requirements: 1000 R.P.M.
Dual Hydraulics: 2000 psi,

39




£ L)t Had

) L

»

« L

£
[

‘Q[

HHM
ByM

unTyes0]
Hooay

0/10/1

RshPg

# ropusy

Q

TBZIS
PURTS TaSY

W
H
=
a1
g
=1
d
4
=
4
4
Mg edAL # Butsexg
¥DGIAG Furassurbug
TucTleson
‘Bz cBug
PR ONOE

¢ 1argd aswolang

49 ' LH04% "WHOLLOE T IAD THId
48 "8NOT 300 TR 'NId
JO0L AL T BN

050WE -dWE ' MOBTE LIS "aAH
A40L0D " LAE SO
HOLEod 18D 507
[WE-CHE-CWE "BEL LIS 'ORH
MARES L9 E L NI "(TRR
¥rAg-¥0ARCINASE HSOH T IAH
¥rIR-X0Ja er¥e /e IS0OH IRH
448§ T 9IRS € 1K) 'ARH

GHISY T1T
¥eTLY 07
55088 &
TIEOL 8
FECET L
YEZLH 9
ETEOE 5
PEEROE T
TEEOQE £
CEEDE Z
E3T0e T

¥4 oqo0°Z

¥E  Qanntg

¥I  0d4o0° ¥

¥d 0000°T

¥d 09007 %

¥a nQonte

¥E 0000°Z

WH nadan -y

¥E 0000°Z

¥H 0400° g

¥vd ogo0-I
#atur, LEX]

Ajtiwend

=e=zzrre=m=azaxx
12ABT

‘uotidraossg

# 3aeg jusucducy cutp/bog

P IFWOYSND

HIVJIAD ‘OML "“AD "LINs

STEUTS - STETI21IPW Jo TTTd SHD

Z506 b

i ddvd JUEIPA

ROOQAROYAD ® mrd :A4a

ER=lal=la}
1 3Inday



